STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Ref: CED/TFL/09/5595 Dated: 03-09-2024
Dated of Test: 05-09-2024

To
Resident Engineer
MMP - NESPAK - ACEPCP
(Package-II)
Rehabilitation of Sewerage Syatem in Muridke City under PCP

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 1/1)

Reference to your letter No. PCP/P-2/RE/PCS/112, dated 30.08.2024 on

the subject cited above. Two R.C.C. Pipes as received by us has been tested. The results

are tabulated as under.

s | 5|25 | ES5| ES |z2| & | E3| 3¢ = ¢
g7 SE| 55| S5 25 22| 8 | £33 £E EE
o = = = = = =
Sr. > | 2=| 55| E& £ £ |5 7 57
No.
(inch) (foot) | (foot) | (inch) | (inch) | (inch) | (kg) (kg) P"‘f‘;‘(ﬂ//}“o‘(‘)‘tear P 0;‘;‘(3%01(‘)‘:”
1 12 7.79 7.33 16.06 | 11.93 2.06 | 12000 | 17000 3628 5139
2 18 7.77 7.34 23.23 18.51 2.36 | 11000 | 16000 2143 3117
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5596 Dated: 03-09-2024

Dated of Test: 05-09-2024

To
Resident Engineer
Asian Consulting Engineers Pvt. Ltd.
Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP)
Engineering Design and Construction Supervision for Cluster South-I

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 1/2)

Reference to your letter No. AsCE/PRSWSSP/CS1/P-03/1033, dated

02.05.2024 on the subject cited above. One R.C.C. Pipe as received by us has been tested.

The results are tabulated as under.

= = | = =5| 55 2 3 | 8 8
g o 55| 25| E5| €5 |=8| & | Ex S g s 2
= S| s | 8E| BE g% < | ES S = E £
Sr. o =3 53 S =8 = S = - ) = >
4 Ha | =A = & =) =
No.
. . . Pound/Linear | Pound/Linear
(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) foot/foot foot/foot
1 12 7.74 7.34 1646 | 12.02 2.22 | 14200 | 20000 4260 6000
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5596 Dated: 03-09-2024

Dated of Test: 05-09-2024

To
Resident Engineer
Asian Consulting Engineers Pvt. Ltd.
Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP)
Engineering Design and Construction Supervision for Cluster South-I

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 2/2)

Reference to your letter No. AsCE/PRSWSSP/CS1/P-03/1032, dated

02.05.2024 on the subject cited above. One R.C.C. Pipe as received by us has been tested.

The results are tabulated as under.

= = | = =5| 55 2 3 | 8 8
g o 55| 25| E5| €5 |=8| & | Ex S g s 2
= S| s | 8E| BE g% < | ES S = E £
Sr. o =3 53 S =8 = S = - ) = >
4 Ha | =A = & =) =
No.
. . . Pound/Linear | Pound/Linear
(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) foot/foot foot/foot
1 12 7.72 7.33 16.06 | 11.94 2.06 | 13500 | 18200 4079 5500
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Ref: CED/TFL/09/5597 Dated:_03-09-2024

Dated of Test: 05-09-2024

To

Resident Engineer

Asian Consulting Engineers Pvt. Ltd.

Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP)
Engineering Design and Construction Supervision for Cluster South-I

Subject: ~ TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 1/1)

Reference to your letter No. AsCE/PRSWSSP/CS1/Site-2020, dated

11.06.2024 on the subject cited above. Eight R.C.C. Pipes as received by us have been

tested. The results are tabulated as under.

—_ —_ — v = o @
] -— ~—
I 3% 2% EE| 2% |z5 £ | E@| 9% 5 %
Ed |25 | 85| 2E| 88 22| %5 |28 £:2 £z
= = = =
Sr. Z A s [ ) s 2| =3 = E 5 3 = &
No.
(inch) (foot) | (foot) | (inch) | (inch) | (inch) | (kg) (kg) P"‘f';‘(;it//%o'(')‘far P"‘f‘:(ﬁ%;‘tear
1 12 7.74 7.34 | 16.46 | 12.12 2.17 | 11500 | 17000 3422 5059
2 12 7.73 7.34 | 16.06 | 11.89 2.09 | 12000 | 16500 3636 4999
3 12 7.74 734 | 16.14 | 11.96 2.09 | 11600 | 16500 3496 4973
4 12 7.74 7.35 | 16.14 | 11.84 2.15 | 11000 | 16800 3346 5110
5 12 7.73 7.34 | 1598 | 12.01 1.99 | 12000 | 17000 3603 5104
6 12 7.73 734 | 16.02 | 11.84 2.09 | 14000 | 19000 4264 5787
7 12 7.71 7.34 | 1598 | 11.81 2.09 | 12300 | 16800 3754 5127
8 12 7.74 7.34 | 16.34 | 11.87 2.24 | 12500 | 17500 3797 5316
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Executive Engineer
UVAS, Lahore
“Construction of Academic Block for IPS City Campus, Lahore.”

Reference # CED/TFL 5605 (Dr. Rizwan Azam) Dated: 03-09-2024
Reference of the request letter # E.E 891 Dated: 08-03-2024
Tension Test Report  (Page-1/1)
Date of Test 05-09-2024
Gauge length & inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | Diameter/ E g 2
=) 1an-1e er Area = 2T Yield Stress Ultimate Stress | = =
2 | nen i) | Z | B3 (psi) (bs) AR
. . h 2 S [=] = =<
2 (lIlC ) = ) E gﬂ ;‘
- s | E
_— [~ ] [~ ] [~ i [~ i e
€ | E| E| £ | S £ E £ s |5 °
2| E| 5| E|  E|® «| E | 5 | E| § |2
S > < 2 < z < z < <
1 | 0.369 3/8 0.372 | 0.11 | 0.108 3400 4800 68200 69110 96200 97600 | 1.10 | 13.8 ?3

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

University of Engineering and Technology Lahore, 54890

Civil Engineer
National Management Foundation

“Yousaf Shirazi Complex” at Lums Campus

Test Floor Laboratory

Department of Civil Engineering

Pakistan. Ph: 92-42-990292(02

Reference # CED/TFL 5607 (Dr. Rizwan Azam)
Reference of the request letter # NMF/GM/C-39

Dated: 03-09-2024
Dated: 03-09-2024

Tension Test Report  (Page-1/2)
Date of Test 05-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= B =
~— . ] = -g
=) Dlan-leter/ Area = 2T Yield Stress Ultimate Stress | = =
= Size . 2 = < S . . o0 e
2 (in?) T | €3 (psi) (psi) £ 2| g
S (mm) o= & ° < o
z - 2| 2| =
- s | E
2 E| 5| E | § | (kg) | (kg = > £ 5 | 2
S > < > < > < > < =
1 | 0.365 10 9.39 | 0.12 | 0.107 | 3700 4900 67975 | 76030 | 90021 | 100700 | 0.90 | 11.3 | =
-
S N
2 | 0.365 10 9.39 | 0.12 | 0.107 | 3700 4700 67975 | 75930 | 86347 | 96500 | 1.00 | 12.5 | = *

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




Civil Engineer

Department of Civil Engineering

Pakistan. Ph: 92-42-990292(02

National Management Foundation

“Yousaf Shirazi Complex” at Lums Campus

Reference # CED/TFL 5607 (Dr. Rizwan Azam)

Reference of the request letter # NMF/GM/C-39

STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory

University of Engineering and Technology Lahore, 54890

Dated: 03-09-2024
Dated: 03-09-2024

Tension Test Report  (Page -2/2)
Date of Test 05-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= B =
~— . ] = -g
=) Dlan-leter/ Area = 2T Yield Stress Ultimate Stress | = =
= Size . 2 = < S . . o0 e
2 (in?) T | €3 (psi) (psi) £ 2| g
S (mm) = & S| & | £
z - 2| 2| =
- s | E
2 E| 5| E | § | (kg) | (kg = > £ 5 | 2
= > < > < > < > < =
1 | 0.367 10 9.41 | 0.12 | 0.108 | 3700 4700 67975 | 75700 | 86347 | 96200 | 1.20 | 15.0 | =
-
S N
2 | 0.368 10 942 | 0.12 | 0.108 | 3800 4800 69812 | 77490 | 88184 | 97900 | 1.00 | 12.5 | = *®

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




Department of Civil Engineering

Sub Divisional Officer
Buildings Sub Division No. 9

Lahore

(Establishment of Safe City Girls Hostel at Lahore.)

Pakistan. Ph: 92-42-990292(02

Reference # CED/TFL 5608 (Dr. Rizwan Azam)

Reference of the request letter # 438/9"

STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory

University of Engineering and Technology Lahore, 54890

Dated: 03-09-2024
Dated: 22-07-2024

Tension Test Report  (Page-1/1)
Date of Test 05-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
. T | o g
o0 Diameter/ Area = Z 3 Yield Stress Ultimate Stress | = =
@ . ) = s S . . o0 s
B Size (in%) > o (psi) (psi) S| € | 2
= Ne) ") — < —
z >~ = Q| =
;.' S | E
w = é
g€ |[E_|32| E | % E| 3| E| 3 |8«
2 |E¥| 5 £ | 5 | ke | (kg E g E S | Z
1| 0.374 3 0.374 | 0.11 | 0.110 | 3800 5000 76200 | 76220 | 100200 | 100300 | 1.30 | 16.3 =
D
2 | 0.374 3 0.374 | 0.11 | 0.110 | 3700 4800 74200 | 74200 | 96200 | 96300 | 1.00 | 12.5 ;';1
'S
- - - - - - - - - - - - - - <

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Dy Dir Dev
Defence Housing Authority, Gujranwala
“8 Marla Comm PLaza.”

Reference # CED/TFL 5610 (Dr. Rizwan Azam) Dated: 03-09-2024
Reference of the request letter # 111/3/DD/Dev/08 Marla Plaza/3 8 Dated: 03-09-2024

Tension Test Report  (Page-1/1)

Date of Test 05-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= P |2 £
&0 Diameter/ Area i % '§ Yield Stress | Ultimate Stress ‘gfn =
. . 2 . . S
S § Size (in) S © 3 (psi) (psi) § s | 2
z ~ | R = | & | 3
- s | E
z — — - - -
g E_|T5| £ | % | §E | E| §E |g|*
2 |EE|Sg| §E | § | (ke | (kg E > g 5 =
= | Z <= Z < z < z < g

1| 0.363 3 0.368 | 0.11 | 0.107 | 3800 4900 76200 | 78560 | 98200 | 101300 | 1.00 | 12.5

2 | 0.374 3 0.374 | 0.11 | 0.110 | 4000 5100 80200 | 80110 | 102200 | 102200 | 1.20 | 15.0

Sheikhoo
Steel

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Asad Alliance
Lahore
(1 x Multipurpose Hall, 9 x Class Rooms 2 x Labs & Section Head Office APS Girls

Chitral Line.)

Reference # CED/TFL 5611 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Dated: 03-09-2024
Dated: 03-09-2024

Tension Test Report  (Page-1/1)
Date of Test 05-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
=
2 | b - - . £
e Diameter/ Area - '_E‘ g Yield Stress | Ultimate Stress S =
. o 2 . . =}
S g Size (in%) S © (psi) (psi) E = 2
z ~ | = = 2| 5
;.' S | E
g |E_|32| E | 3T | | E| % |=2|F
2 |E¥| 5 £ | 5 | kg | (kg E g E S | Z
= |z [Tz | “ S < 2 < | 2
1| 0.379 3 0.376 | 0.11 | 0.111 | 3400 5000 68200 | 67350 | 100200 | 99100 | 1.20 | 15.0 | 3
»n

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK - TurkPak JV
Construction of New GOR Near DHA - IX, Lahore.

Reference # CED/TFL 5612 (Dr. Rizwan Azam) Dated: 04-09-2024
Reference of the request letter # 4769/13/MAA/24/55 Dated: 27-08-2024
Tension Test Report  (Page-1/1)
Date of Test 05-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T £
&0 Diameter/ Area i % '§ Yield Stress | Ultimate Stress ‘gfn =
. . . . S
S § Size (in) S © 3 (psi) (psi) § s | 2
z ~ | R = | & | 3
- s | E
T o Ts [= T | = = - = - | E
S |Eo| 55| £ | B 5 3 £ = | 2|
2 |EE|Sg| §E | § | (ke | (kg E > g 5 =
< |2 <= Z < z < z < g
1| 0.370 3 0.372 | 0.11 | 0.109 | 3600 5000 72200 | 72990 | 100200 | 101400 | 1.30 | 16.3 -
2 | 0.370 3 0.372 | 0.11 | 0.109 | 3600 4900 72200 | 72880 | 98200 | 99200 | 0.90 | 11.3 g E
< N
N

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Construction of Missing Link in Jinnah Sector, (Ali Road) LDA City Lahore.

Reference # CED/TFL 5613 (Dr. Rizwan Azam) Dated: 04-09-2024
Reference of the request letter # 4047/13/MA/04/335 Dated: 06-08-2024
Tension Test Report  (Page-1/1)
Date of Test 05-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - k
&0 Diameter/ Area i % '§ Yield Stress | Ultimate Stress ‘gfn =
. . . . S
S § Size (in) = g3 (psi) (psi) 5| € g
z ~ | R = | & | 3
- s | E
€ |E.|55| £ | % E | E| £ ¢ 5"
2 |EE|Sg| §E | § | (ke | (kg E > g 5 =
< |2 <= Z < z < z < g
1| 0.371 3 0.372 | 0.11 | 0.109 | 3700 5000 74200 | 74870 | 100200 | 101200 | 1.20 | 15.0 | _
D
2 | 0.372 3 0.373 | 0.11 | 0.109 | 3700 4900 74200 | 74500 | 98200 | 98700 | 0.90 | 11.3 %
=
=

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Jaffar Builders
Lahore
(Coca Cola Sunder Green Lahore.)

Dated: 04-09-2024
Dated: 04-09-2024

Reference # CED/TFL 5615 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 05-09-2024
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

- T | o g

) Diameter/ Area = 2T Yield Stress Ultimate Stress | = =

) . . 2 = ® S . . 0 )

2 Size (in?) T | €3 (psi) (psi) £ 2| g

=) o m — < —
z - 2| 2| =
- S =
»n = é

2 |EE| 52| E 5 | kg | (kg £ 5 £ 5 =

=] S < = S < 5 < 5 < =

| Z z 4 4
1| 0.371 3 0.373 | 0.11 | 0.109 | 3600 5200 72200 | 72710 | 104200 | 105100 | 1.20 | 15.0

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5616 Dated: 04-09-2024

Dated of Test: 05-09-2024

To
Project Manager/RE
Osmani & Company (Pvt) Ltd.
Engineering, Design & Construction Supervision for Punjab Rural Sustainable

Water Supply and Sanitation Project (PRSWSSP) Cluster Central II.

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 1/1)
Reference to your letter No. PM/OCL/PRSWSSP/EDCS/Pkg-
02/2024/26, dated 23.08.2024 on the subject cited above. Two R.C.C. Pipes as received

by us has been tested. The results are tabulated as under.

= = = = = 3 = s % Fg ] ]
S ELm| 2% ES £E5 | = & =2 = 22 s 2
£ .3 2| 3¢ 5| 5| 22| 5 | ES S 2 Eg
57 <3| 33| 55| £E5|%2| g |ER| &3 £z
z Ra | =A =l & | P -
(inch) (foot) | (foot) | (inch) | (inch) | (inch) | (kg) (kg) P"‘f‘;‘(ﬂ//}“o‘(‘)‘tear P 0;‘;‘(3%01(‘)‘:”
18 7.77 7.34 | 23.78 18.09 2.84 | 11500 | 16500 2292 3289
18 7.76 7.34 23.82 18.12 2.85 | 12000 | 17000 2389 3384
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5617 Dated: 04-09-2024

Dated of Test: 05-09-2024

To
Project Manager
Osmani & Company (Pvt) Ltd.
EDCS, Project
Engineering, Design & Construction Supervision for Punjab Rural Sustainable
Water Supply and Sanitation Project (PRSWSSP) Cluster Central II.

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 1/1)
Reference to your letter No. PM/OCL/PRSWSSP/EDCS/Pkg-
02/2024/27, dated 24.08.2024 on the subject cited above. Two R.C.C. Pipes as received

by us have been tested. The results are tabulated as under.

—_ — — v = ) L

@ ] ) e
2y |E9|E%|EE ES =3 S |%®| s
E; | 2% | F8|2E| sE | SZ| % |£3] ::2 £z
= w4 o = 1 - =] : Q-( [ /)] : [/ 5]

(inch) (foot) | (foot) | (inch) | (inch) | (inch) | (kg) (kg) P"‘f';‘ft//?o':)‘far P"‘f‘;‘;’tﬁo‘(‘)‘far

24 7.68 717 | 3091 | 24.02 3.44 | 11600 | 15860 1782 2436
24 7.68 7.18 | 3098 | 24.13 3.43 | 10530 | 14800 1608 2260

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Eagle Construction & Co.
Gunjranwala Cantt.
(Naval Complex (Admin Block).

Dated: 04-09-2024
Dated: 04-09-2024

Reference # CED/TFL 5618 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 05-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= P |2 £
) Diameter/ Area = 2T Yield Stress Ultimate Stress | = =
G . . 2 = ® S . . 0 )
2 Size (in?) T | €3 (psi) (psi) £ 2| g
=) o m — < —
z > B | | 3
- s | E
2 |EE| 52| E 5 | kg | (kg £ 5 £ 5 =
= =) < =) < =) < o < <
4 4 r4 r4
1| 0.375 3 0.375 | 0.11 | 0.110 | 3600 5300 72200 | 72010 | 106200 | 106100 | 1.00 | 12.5 -
D
2 | 0.377 3 0.376 | 0.11 | 0.111 3500 5300 70200 | 69530 | 106200 | 105300 | 1.20 | 15.0 iﬁ
N

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5619 Dated: 04-09-2024

Dated of Test: 05-09-2024

To
Project Manager/RE
Osmani & Company (Pvt) Ltd.
EDCS Project, Pakpattan
Engineering, Design & Construction Supervision for Punjab Rural Sustainable
Water Supply and Sanitation Project (PRSWSSP) Cluster Central II.

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a] (Page # 1/1)
Reference to your letter No. PM/OCL/PRSWSSP/EDCS/Pkg-
02/2024/19, dated 29.06.2024 on the subject cited above. Four R.C.C. Pipes as received

by us have been tested. The results are tabulated as under.

—_ — — v = ) L

] -— ~—
Sy | TS| 2% ES| 2% |=z2| & |E%| %t
E; | 2% | F8|2E| sE | SZ| % |£3] ::2 £z
= w4 o = 1 - =] : Q-( [ /)] : [/ 5]

(inch) (foot) | (foot) | (inch) | (inch) | (inch) | (kg) (kg) P"‘f';‘ft//?o':)‘far P"‘f‘;‘;’tﬁo‘(‘)‘far

12 7.74 734 | 16.85 | 12.06 2.40 | 12000 | 15000 3589 4486
12 7.73 7.33 | 16.81 | 12.02 2.39 | 11500 | 14000 3451 4202
12 7.74 7.34 | 16.89 | 12.07 2.41 | 13000 | 16000 3881 4777
12 7.74 735 | 16.85 | 12.06 2.40 | 12500 | 15500 3734 4630

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Renovation of Gaddafi Stadium Lahore Project.

Dated: 04-09-2024
Dated: 03-09-2024

Reference # CED/TFL 5620 (Dr. Ali Ahmed)
Reference of the request letter # RE/GSRP/4521/04/MH/6

Tension Test Report  (Page-1/1)

Date of Test 05-09-2024

Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
) Diameter/ Area = 2T Yield Stress Ultimate Stress | = =
G . . 2 = R S . . &0 )

I Size (in?) T | €3 (psi) (psi) g 2| g
=) o m — < —
z > B | | 3
- s | E
s — — - - R

2 |EE| 52 E| 5 | ke | (ke E g g 5 | 2
= | Z <= Z < z < z < A
1| 4179 10 | 1.251 | 1.27 | 1.228 | 41200 | 54800 | 71500 | 73930 | 95200 | 98400 | 1.30 | 16.3 z« =
=T
2 | 4159 10 1.248 | 1.27 | 1.222 | 49000 | 61200 | 85100 | 88350 | 106300 | 110400 | 1.30 | 16.3 5 &
Note: only two samples for tensile and one sample for bend test
Bend Test
#10 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




M/S Muhammad Haroon & Sons

Lahore

STRUCTURAL ENGINEERING DIVISION

University of Engineering and Technology Lahore, 54890

“GE (A) LRC

AGE (A) Chunian

Test Floor Laboratory

Department of Civil Engineering

GE (A)-1 & Il Bwp”

e o

Pakistan. Ph: 92-42-990292(02

Const of 3 x Bn Office Block at Lahore Cantt.
Const of 8 x Sldrs Flats (G+3) HQ Sig 4 Corps at Lhr Cantt.
Const of 8 x Sldrs Flats (G+3), HQ 3IAB at Chn Cantt.

Const of 8 x E Type Flats (G+3) at DN Bwp.

e. Const of 1 x Store Block, at New Cantt Bwp.
Reference # CED/TFL 5621 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Dated: 04-09-2024
Dated: 04-09-2024

Tension Test Report  (Page-1/1)
Date of Test 05-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= N =
- . ] = -g
=) Dlan-leter/ Area = 23 Yield Stress Ultimate Stress | = =
= Size . 2 = < S . . o0 e
I : (in?) 2 | £3 (psi) (psi) g 2| g
S (inch) o= & ° o o
z - 2| 2| =
- s | E
N = sz
2 E| 5| E | § | (kg | (kg £ > £ 5 | 2
S 2 < 2 < 2 < 2 < A
1| 0.377 3/8 | 0376 | 0.11 | 0.111 | 3800 5600 76200 | 75590 | 112300 | 111400 | 0.90 | 11.3
2 | 0.373 3/8 | 0373 | 0.11 | 0.110 | 3700 5600 74200 | 74440 | 112300 | 112700 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




